PARTS MANUAL

oL

MULTIQUIP

WriTERiaN SERIES
MODEL WM-90S (STEEL)

MODEL WM-90P (PLASTIC)

PLASTER AND MORTAR MIXER
(GASOLINE ENGINE/ELECTRIC MOTOR)

Revision #6 (03/04/08)

To find the latest revision of this
publication, visit our website at:
www.multiquip.com

THIS MANUAL MUST ACCOMPANY THE EQUIPMENT AT ALLTIMES.



WM-90S/P MIXER — NAMEPLATE AND DECALS

NAMEPLATE AND DECALS

e arvrrererrere
WARNING

SAFETY INSTRUCTIONS

1. Read owner's manual
before operating.

2. Keop unauthorized and

REAR VIEW machine doing oporaton”
ENGINE COVER Mt
| — e oo e s _@
u_.‘;‘_l WHITEMAN — | e

v rom o oot

MULTIQUIP / 6.D0 not operate machine in
on oncloaed des,proper
Ventlaion s requred.

] 7. Never leave machine

unatiended when operating.

Lg_l Q) WHITEMAN

MuLTIQUIP e

To avoid injury,
you MUST read
and understand
operator’s manualf
before using this
machine.

This machine to
be operated by
qualified
personnel only.
Ask for training
as needed.

/</ \ N
7

A WARNING L

CRUSH HAZARD ::;::nlln cur /

L pouninms | MRS,
Goorsnpace: Woving partscan ot
Shteof nging u anacrish. YT T
Soloo nepection SHUT OFF engine
_-—— [—1—1—)

‘‘‘‘‘‘‘ in mixing drum

et — ——1—)

_s =. =7—)

pusi | | !
TO STOP g

A ATTENTION
°D o

° [T—
) « rucss oF L s

 TIRE PRESURE.

1. USE MANUFACTURES RECOMMENDED
"TORQUE VALVES WHEN TIGHTENING
WHEEL LUG NUTS.

2 USE MANUFACTURES RECOMMENDED
TIRE PRESSURE VALUES WHEN INFLATING
TIRES. DO NOT EXCEED RECOMNENDED
TREPRESURE.

@ CRUSH HAZARD ‘CRUSH AND CUT
HAZARD

WARNING T

uuuuuuu in mixing dr

A WARNING A

WARNING

m_l Q) HITEMAN

CRUSH HAZARD AREA, KEEP HANDS MuLTIQUIP
AND FINGERS CLEAR OF SAFETY.

‘GRATE AT ALL TIMES.

OF DUMP
HANDLE.
HANDLE i
KICK-BACK S’
1S POSSIBLE.

)

MuLTIQUIP

WHITEMAN

<(__AATTENTION )
<

INSPECT BEFORE TOWING
. WHEEL NUTS.

DRUM LOCK POSITIONING

A CAUTION A

SEE OPERATION MANUAL FOR PROPER
DRUM LOCK POSITIONING

1. USE MANUFACTURES RECOMMENDED
“TORQUE VALVES WHEN TIGHTENING.
WHEEL LUG NUTS,

2. USE MANUFACTURES RECOMMENDED
TIRE PRESSURE VALUES WHEN INFLATING
TIRES. DO NOT EXCEED RECOMMENDED
TIRE PRESURE.

LEGEND

|:| — nepresears oRuMSTOP BL0CK

of fo .

I3 MULTIQUIP

PAGE 8 — WM-90 PLASTER/MORTAR MIXER — PARTS MAN 03/04/08)



WM-90S/P MIXER — NAMEPLATE AND DECALS

NAMEPLATE AND DECALS

NO  PARTNO PART NAME QTY. REMARKS
1 DCL151 DECAL, TOWING INSTRUCTIONS 2

2 EM948630 DECAL, PUSHTO STOP 1

3 CIPDCL160  DECAL, CRUSHWARNING 2

4 515275 DECAL, WHITEMAN LOGO (SMALL) 3

5 504713 DECAL, SAFETY INSTRUCTIONS 1

6 35137 DECAL, WARNING READ 1

7 504714 DECAL, WHITEMAN LOGO (LARGE) 3

9 513479 DECAL, WARNING SAFETY GRATE 1

9 DCL335 DECAL, CRUSHWARNING SAFETY GRATE 1

10 DCL280 DECAL, WARNING DUMP HANDLE 1

1 513522 DECAL, DRUM LOCK 1

12 13118 DECAL, POWDER COATED 1

13 NAMEPLATE ..o T CONTACT PARTS DEPT.

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 9



WM-90S/P MIXER — FRAME ASSY.

FRAME ASSY.

MOUNT PILLOW BLOCKS MOUNT DRUM
FOR PINION SHAFT HERE BEARING HERE

MOUNT DRUM
BEARING HERE

Quantity of item 14, Connector
Link, changed from 2 to 1 in
January 2006. Item 14A,
Clevis Safety Hook, replaces
discontinued Connector Link.

PAGE 10 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)




WM-90S/P MIXER — FRAME ASSY.

FRAME ASSY.

NO.  PARTNO. PART NAME QTy. REMARKS

1 514842 LOCK PIN UNIT 1

2 491692 COTTERPIN 1

3 530023 SPRING LOCKING PIN 1

4 507444 WASHER, FLAT 3/4" 1

5 514835 MAIN FRAME 1

8 EM963692 BOLT 1/2" UNC 1-1/2" 6

9 492584 NUT, LOCK 1/2" 6

10 514802 AXLE, UNIVERSAL 1

A 10176 LOCK NUT 1/2"NC 1

12 EM124 BOLT 1/2"-13 X 4 G5 1

13% SAFETY CHAIN 1

14% 01004 CONNECTORLINK ...t 2 s BEFORE JANUARY 2006
14* 01004 CONNECTORLINK ... T, AFTER JANUARY 2006
14A* 516580 CLEVIS SAFETY HOOK ..o L I AFTER JANUARY 2006
15 13363KIT CHAIN AND LINK KIT ... T INCLUDES ITEMS W/
16 HBC-1 BALLHITCH2-INCH ......coiiiiiiecriscseseie L CONTACT UNIT SALES
17 HLC-1 LOOP HITCH ...t T CONTACT UNIT SALES
18 HPC-1 PINHITCH 1-INCH.....cocoiririicrcrecece L CONTACT UNIT SALES

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 11



WM-90S/P MIXER — PADDLE SHAFT ASSY.

PADDLE SHAFT ASSY.

G ENGINE END

CENTER
ENGINE END

WIPER
AND /
SCRAPPER

HARDWARE
KIT

PAGE 12 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)




WM-90S/P MIXER — PADDLE SHAFT ASSY.

PADDLE SHAFT ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS

1 514752 PADDLE SHAFT 1

2 492584 NUT, LOCK 1/2" 6

3 EM200295 PADDLE ARM, CENTER ENGINE END 1

4 510721 BOLT, 1/2" X 6" G5 2

5 EM200292 INSERT, PADDLE ARM 4

6 EM200296 PADDLE ARM, ENGINE END 1

7 504322 WASHER, FLAT 1/2" 6

8 EM200297 U-BOLT, END PADDLES 2

9 EM200294 PADDLE ARM, CENTER TOW END 1

10%# 492367 SCREW, HHC 5/16-18 X 1-3/4 G5 14

x4 EM923023 WASHER, FLAT 5/16" 28

12#  EM507519 BLADE, SIDE, POLY .....ovirieecrereeereeiseseneesessenns 4o, PLASTIC DRUM

12« EM200212 BLADE, SIDE, RUBBER.........cccccoomiererneemrererennns 4o, STEEL DRUM

13x#  EM203432 BLADE, SIDE, SCRAPPER........ccocoemmnninieniines 4o, STEEL & PLASTIC DRUM

14x# 2105164 NUT, HEX 5/16" NC G5 14

15%#  EM923343 WASHER, LOCK 5/15" 14

16 EM200293 PADDLE ARM, TOW END 1

17x#  EM203433 BLADE ,SCRAPPER END ......cccvieririreirieecireiens 4o STEEL & PLASTIC DRUM

18%  EM507518 BLADE, PLASTIC END .....coeverrieireneeeneseeeees 4o, PLASTIC DRUM

18 EM200213 BLADE, RUBBER END ........ccccoovniriirencnens 4o, STEEL DRUM

19 EM200863 KIT, WIPERS, SCRAPPERS & HDWARE.................... L IS INCLUDES ITEMS W/
STEEL DRUM

19 EM204625 KIT, WIPERS, SCRAPPERS & HDWARE.................... L I INCLUDES ITEMS W/#
PLASTIC DRUM

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 13



WM-90S/P MIXER — STEEL DRUM ASSY.

STEEL DRUM ASSY.

PART OF
REAR FRAME

PART OF
FRONT FRAME

NOTES:

SET SCREWS AND BEARING
COLLAR ARE INCLUDED WITH
BEARING AND CANNOT BE
PURCHASED SEPARATELY.

PAGE 14 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



WM-90S/P MIXER — STEEL DRUM ASSY.

STEEL DRUM ASSY.

NO.  PARTNO. PART NAME QTy. REMARKS

1 530028 DRUM BEARING BRACKET 2

2 3249 CAP, DUST 1

3 20561-001 BEARING SEALED .....cooevirerceerecerenens 2 i, SET SCREWS AND BEARING
.......................................................................................... COLLAR CANNOT BE PURCHASED
.......................................................................................... SEPARATELY.

4 491008 CAP, GREASE FITTING 2

5 EM916019 FITTING, GREASE 2

6 EM969013 NUT, LOCK 3/8" 12

7 3019092 WASHER, FLAT 3/8" 4

8 514778 TRUNNION HUB 2

9 513453 ROLL PIN 3/16" X 3/4" 2

10 20654-001 SEAL, SHAFT (BLACK) 2

1 530029 RING, RETENTION 2

12 20104-002 SEAL, SHAFT URETHANE (YELLOW) 2

13 504943 BOLT, FHCS 3/8" NC X 2" G5 8

14 514786 DRUM, STEEL 1

15 492484 SET SCREW 2

16 530043 MAIN GEAR 1

17 501016 KEY, 3/8" X 88 MM 1

18 17985-012 CARRIAGE BOLT 3/8-16 X 1-1/2" 4

19 514752 SHAFT, PADDLE 1

20 492600 WASHER, FLAT 1/2" 4

21 514945 LIFT BAR 1

22 EM925191 PIN, COTTER 1

23 514946 GRATE 1

24 505070 PIN, COTTER 2

25 492556 HEX NUT 1/2" G5 2

26 6109180 WASHER, LOCK 1/2" 2

27 EM963692 BOLT 1/2" UNC 1-1/2" 2

28 EM963102 CAPSCREW, HHCS 1/2" NC X 1-1/4" 1

29 492584 NUT, LOCK1/2" NC 1

30 201537 HANDLE DUMP 1

31 EM98195 GRIP, DUMP HANDLE 1

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 15



WM-90S/P MIXER — PLASTIC DRUM ASSY.

PLASTIC DRUM ASSY.

PART OF
FRONT FRAME

NOTES:

SET SCREWS AND BEARING ‘”
COLLAR ARE INCLUDED WITH

BEARING AND CANNOT BE PART OF
PURCHASED SEPARATELY. REAR FRAME

PAGE 16 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



WM-90S/P MIXER — PLASTIC DRUM ASSY.

PLASTIC DRUM ASSY.

NO.  PARTNO. PART NAME QTy. REMARKS

1 530028 DRUM BEARING BRACKET 2

2 3249 CAP, DUST 1

3 20561-001 BEARING SEALED .......coeviereeeereceeerenns 2 i, SET SCREWS AND BEARING
.......................................................................................... COLLAR CANNOT BE PURCHASED
.......................................................................................... SEPARATELY.

4 491008 CAP, GREASE FITTING

5 EM916019 FITTING, GREASE

6 EM969013 NUT, LOCK 3/8" 2

7 3019092 WASHER, FLAT 3/8"

8 514778 TRUNNION HUB

9 513453 ROLL PIN 3/16" X 3/4"

10 20654-001 SEAL, SHAFT (BLACK)

1 530029 RING, RETENTION

12 20104-002 SEAL, SHAFT URETHANE (YELLOW)

13 504943 BOLT, FHCS 3/8" NC X 2" G5

14 515052 DRUM, PLASTIC

15 492484 SET SCREW

16 530043 MAIN GEAR

17 500432 KEY, 3/8" X 88 MM

18 17985-012 CARRIAGE BOLT 3/8-16 X 1-1/2"

19 514752 SHAFT, PADDLE

20 492600 WASHER, FLAT 1/2"

21 514947 LIFT BAR

22 EM925191 PIN, COTTER
23 EM507417 GRATE, MOVEABLE

24 505070 PIN, COTTER
25 492556 HEX NUT 1/2" G5
26 6109180 WASHER, LOCK 1/2"

27 EM963610 BOLT 3/8" NC 1-1/4" G8

28 EM963102 CAPSCREW, HHCS 1/2" NC X 1-1/4"
29 492584 NUT, LOCK1/2" NC

30 EM201537 HANDLE DUMP

31 EM98195 GRIP, DUMP HANDLE

32 515033 RUBBER, GASKET

33 511910 BOLT 1/4" NC X 1-1/4" G5
34 2101428 NUT 1/4"NC

35 514989 U-SUPPORT PLASTIC DRUM

36 EM507416 GRATE, STATIONARY
37 0401450160  WASHER, FLAT 5/8"

— = 24+ 0000 =+ =4 =4 2 a2 OMNPDMNON L= a4 22PN 0MDDMPDMNPDMPDNDOOND N

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 17



WM-90 S/P MIXER — DRUM & PADDLE SHAFT COMPLETE ASSY.

DRUM AND PADDLE SHAFT COMPLETE ASSY. (PLASTIC DRUM)

NOTES:

COMPLETE DRUM AND PADDLE
SHAFT ASSEMBLIES ARE INCLUDED
WITHIN DASHED LINES.

PAGE 18 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



WM-90 S/P MIXER — DRUM & PADDLE SHAFT COMPLETE ASSY.

DRUM AND PADDLE SHAFT COMPLETE ASSY. (PLASTIC DRUM)

EM200292 INSERT, PADDLE ARM

EM200296 PADDLE ARM, ENGINE END
504322 WASHER, FLAT 1/2"

EM200297 U-BOLT, END PADDLES
EM200294 PADDLE ARM, CENTER TOW END

NO. PARTNO. PART NAME QTy. REMARKS
1 516064 DRUM AND SHAFT COMPLETE ASSY. ........... L INCLUDES ITEMS LISTED BELOW:
530028 DRUM BEARING BRACKET 2
3249 CAP, DUST 1
20561-001 BEARING SEALED 2
491008 CAP, GREASE FITTING 2
EM916019 FITTING, GREASE 2
EM969013 NUT, LOCK 3/8" 20
3019092 WASHER, FLAT 3/8" 6
514754 TRUNNION HUB 2
513453 ROLL PIN 3/16" X 3/4" 2
20654-001 SEAL, SHAFT (BLACK) 2
530029 RING, RETENTION 2
20104-002 SEAL, SHAFT URETHANE (YELLOW) 2
513452 BOLT 3/8" NC X 1/4" G5 8
515052 DRUM, PLASTIC 1
492484 SET SCREW 2
530043 MAIN GEAR 1
500432 KEY, 3/8" X 50 MM 1
EM963057 CAPSCREW HHCS 3/8 X 1-1/2" 4
514752 SHAFT, PADDLE 1
EM507417 GRATE, MOVEABLE 1
505070 PIN, COTTER 2
492556 HEX NUT 1/2" G5 2
6109180 WASHER, LOCK 1/2" 2
EM963610 BOLT 3/8" NC 1-1/4" G8 2
EM201537 HANDLE, DUMP 1
15081 GRIP, DUMP HANDLE 1
515033 RUBBER, GASKET 1
511910 BOLT 1/4" NC X 1-1/4" G5 8
2101428 NUT 1/4"NC 8
514989 U-SUPPORT PLASTIC DRUM 1
EM507416 GRATE, STATIONARY 1
514752 PADDLE SHAFT 1
492584 NUT, LOCK 1/2" 6
EM200295 PADDLE ARM, CENTER ENGINE END 1
510721 BOLT, 12" X 6" G5 2
4
1
6
2
1
492367 SCREW, HHC 5/16-18 X 1-3/4 G5 14
EM923023 WASHER, FLAT 5/16" 28
13352 BLADE, SIDE, POLY 4
EM203432 BLADE, SIDE, SCRAPPER 4
2105164 NUT, HEX 5/16" NC G5

EM923343 WASHER, LOCK 5/15"
EM200293 PADDLE ARM, TOW END
EM203433 BLADE ,SCRAPPER END
507518 BLADE, PLASTIC END

—_ —
e S~

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 19



WM-90 S/P MIXER — DRUM & PADDLE SHAFT COMPLETE ASSY.

DRUM AND PADDLE SHAFT COMPLETE ASSY. (STEEL DRUM)

NOTES:

COMPLETE DRUM AND PADDLE
SHAFT ASSEMBLIES ARE INCLUDED
WITHIN DASHED LINES.

PAGE 20 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)




WM-90 S/P MIXER — DRUM & PADDLE SHAFT COMPLETE ASSY.

DRUM AND PADDLE SHAFT COMPLETE ASSY. (STEEL DRUM)

EM200292 INSERT, PADDLE ARM
EM200296 PADDLE ARM, ENGINE END
504322 WASHER, FLAT 1/2"

EM200297 U-BOLT, END PADDLES
EM200294 PADDLE ARM, CENTER TOW END
492367 SCREW, HHC 5/16-18 X 1-3/4 G5
EM923023 WASHER, FLAT 5/16"

EM200212 BLADE, SIDE, RUBBER
EM203432 BLADE, SIDE, SCRAPPER
2105164 NUT, HEX 5/16" NC G5
EM923343 WASHER, LOCK 5/15"
EM200293 PADDLE ARM, TOW END
EM203433 BLADE ,SCRAPPER END
EM200213 BLADE, RUBBER END

N —

NO. PARTNO. PART NAME QTy. REMARKS
1 516063 DRUM AND SHAFT COMPLETE ASSY. ........... L INCLUDES ITEMS LISTED BELOW:

530028 DRUM BEARING BRACKET 2
3249 CAP, DUST 1
20561-001 BEARING SEALED 2
491008 CAP, GREASE FITTING 2
EM916019 FITTING, GREASE 2
EM969013 NUT, LOCK 3/8" 12
3019092 WASHER, FLAT 3/8" 4
514754 TRUNNION HUB 2
513453 ROLL PIN 3/16" X 3/4" 2
20654-001 SEAL, SHAFT (BLACK) 2
530029 RING, RETENTION 2
20104-002 SEAL, SHAFT URETHANE (YELLOW) 2
504943 BOLT 3/8" NC X 2" G5 8
514786 DRUM, STEEL 1
492484 SET SCREW 2
530043 MAIN GEAR 1
500432 KEY, 3/8" X 50 MM 1
EM963057 CAPSCREW HHCS 3/8 X 1-1/2" 4
514752 SHAFT, PADDLE 1
492600 WASHER, FLAT 1/2" 2
514946 GRATE 1
505070 PIN COTTER 2
492556 HEX NUT 1/2" G5 2
6109180 WASHER, LOCK 1/2" 2
EM963692 BOLT 1/2" UNC 1-1/2" 2
EM201537 HANDLE DUMP 1
15081 GRIP, DUMP HANDLE 1
514752 PADDLE SHAFT 1
492584 NUT, LOCK 1/2" 6
EM200295 PADDLE ARM, CENTER ENGINE END 1
510721 BOLT, 1/2" X 6" G5 2

4

1

6

2

1

4

8

4

4

—_
AR 2B D

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 21



WM-90S/P MIXER — AXLE ASSY.

AXLE ASSY.

NOTES:

COMPLETE HUB ASSEMBLY INCLUDES
ITEMS WITHIN DASHED LINES, AND ALSO
INCLUDES ITEMS 1 AND 2.

PAGE 22 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



WM-90S/P MIXER — AXLE ASSY.

AXLE ASSY.

NO  PARTNO PART NAME QTy. REMARK
1# 3469 DUST CAP 2

24 8115 LUG NUTS 8

3 3005 TIRE AND RIM, CARLISE 2

4 8164 ARMLE NUT 1" 2

5 491688 COTTER PIN 1/8" X 1-1/2' 2

6 EM511159 WASHER, FLAT, .087" THICKNESS 2

7 EM501299 WASHER, FLAT, .135" THICKNESS 1

8# EM903113 BEARING CONE, (1-1/16" SPINDLE) 4

o# EM903012 BEARING CUP 4

10#  EM914288 OIL SEAL 2

11 EM941306 HUB ASSY., 4-BOLT (1-1/16" SPINDLE) .........ccccvniuneee. 2 i, INCLUDES ITEMS W/#
12 514802 AXLE, UNIVERSAL 1

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 23



WM-90S/P MIXER — ENGINE ASSY.

ENGINE ASSY.

PART OF
FRAME

PAGE 24 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



WM-90S/P MIXER — ENGINE ASSY.

ENGINE ASSY.
NO  PARTNO
1 492583

2 506488

3 EM905016
4 492378

5 490957

6 513868

7 500214

8 EM502226
9 492057

10 505084

1 492467

12 505834

13 503117

14 90745ZE2600
15 492378

16 GX240K1HA2
17 515040

18 EM901074
22 492598
23 492624
24 492554

25 492600

26 505084
27 492394

28 EM102014
29 EM203098
30 492313

31 EM507491
32 959080
33 492584
34 492574

35 492476

36 EM901515
37 515045

PART NAME

NUT 3/8" NC G5

FLAT WASHER 3/8
PILLOW BLOCK BEARING
BOLT 3/8" NC X 1-3/4" G5
RING, RETENTION
PINION GEAR

KEY, 1/4" X 30 MM

PINION SHAFT ..o,

PULLEY (LARGE)

KEY, 1/4" X 55 MM

SET SCREW, 5/16' NC 3/8"
V-BELT, A-36

BOLT, 3/8" NC X 3" G5

SQ. KEY 6.3 X 6.3 X 43 MM
BOLT 3/8" NC X 1-3/4" G5
ENGINE, HONDA

BELT RETAINER BAR
PULLEY, (SMALL)
WASHER, FLAT 3/8"
WASHER, LOCK 3/8"

NUT, HEX 3/8"

WASHER, FLAT 1/2"

SQ. KEY, 1/4" X 55 MM
BOLT 1/2" NC X 1-1/2" G5
SPRING, EXTENSION
SPRING CLIP

BOLT 3/8" NC X 1-1/2" G5
ARM, IDLER

ROD-END

NUT, HEX 1/2"

NUT, HEX 3/8" NF G5

SET SCREW, 5/16' NC 3/4"
PULLEY, IDLER

ROD

B e e ) T N N T R o e N e e N N S N & 1 T S N A o T ) & I S N Y

REMARKS

REPLACES P/N 502226

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 25



WM-90S/P MIXER — ELECTRIC MOTOR ASSY.

ELECTRIC MOTOR ASSY.

FRAME

PAGE 26 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



WM-90S/P MIXER — ELECTRIC MOTOR ASSY.

ELECTRIC MOTOR ASSY.

NO  PARTNO PART NAME QTy. REMARKS
1 492583 NUT 3/8" NC G5 8
2 506488 FLAT WASHER 3/8 8
3 EM905016 PILLOW BLOCK BEARING 2
4 492378 BOLT 3/8" NC X 1-3/4" G5 4
5 490957 RING, RETENTION 2
6 513868 PINION GEAR 1
7 500214 KEY, 1/4" X 30 MM 1
8 20216-001 PINION SHAFT 1
9 505204 PULLEY (LARGE) 1
10 505084 KEY, 1/4" X 55 MM 1
1 492467 SET SCREW, 5/16' NC 3/8" 4
12 507725 V-BELT, A-48 2
13 503117 BOLT, 3/8" NC X 3" G5 1
15 492378 BOLT 3/8" NC X 1-3/4" G5 4
16 EM939315 ELECTRIC MOTOR 3.0 HP 1
17 515040 BELT RETAINER BAR 1
18 EM901513 PULLEY, (SMALL) 1
22 492598 WASHER, FLAT 3/8" 5
23 492624 WASHER, LOCK 3/8" 4
24 492554 NUT, HEX 3/8" 4
25 492600 WASHER, FLAT 1/2" 1
26 505084 KEY, 1/4" X 55 MM 1
27 492394 BOLT 1/2" NC X 1-1/2" G5 1
28 EM102014 SPRING, EXTENSION 1
29 EM203098 SPRING CLIP 1
30 492313 BOLT 3/8" NC X 1-1/2" G5 3
31 EM507491 ARM, IDLER 1
32 959080 ROD-END 2
33 492584 NUT, HEX 1/2" 1
34 492574 NUT, HEX 3/8" NF G5 2
35 492476 SET SCREW, 5/16' NC 3/4" 1
36 EM901515 PULLEY, IDLER 1
37 515045 ROD 1
38 492364 BOLT, 5/16" NC X 1" G5 1
39 492554 NUT, HEX 3/8" 4
40 EM507715 BELT RETAINER BAR 1
41 500214 KEY, 1/4" X 30 MM 1
42 490957 RING, RETENTION 2

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 27



WM-90S/P MIXER — CABINET ASSY.

CABINET ASSY.

NOTES:

COMPLETE LATCH ASSEMBLY

A INCLUDES ITEMS WITHIN DASHED
LINES. ITEMS CANNOT BE PURCHASED
SEPARATELY.

PAGE 28 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)




WM-90S/P MIXER — CABINET ASSY.

CABINET ASSY.

NO  PARTNO PART NAME QTy. REMARKS

1 514964 CABINET, ENGINE W/DECALS .................. T INCLUDES ITEMS W/*

2 490202 RUBBER PROTECTOR 4

3 13287 LOCKNUT 8-32.....ocrerreeercrieereeieeeneeneneens B REPLACEMENT PART ONLY
4 2203 WASHER, FLAT #10 ... (I REPLACEMENT PART ONLY
5 1307 SCREW RHMS 8-32 X 1/2" ..o B e REPLACEMENT PART ONLY
6* 491010 LATCH ASSY., COMPLETE 2

7 492375 BOLT 3/8"NC X 1" G5 4

8 492598 WASHER, FLAT 3/8" 4

9 492583 NUT 3/8" NC G5 4

10 29174-001 KNOB, MUSHROOM 1

A 29173-001 SWITCH, PUSH-PULL 1

12 504135C WIRE HARNESS 1

13 EM974007 PAINT, SPRAY 12 OZ. TRAFFIC RED 1

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 29



HONDA GX240K1HA2 ENGINE — AIR CLEANER ASSY.
AIR CLEANER ASSY.

PAGE 30 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



HONDA GX240K1HA2 ENGINE — AIR CLEANER ASSY.

AIR CLEANER ASSY.
NO. PARTNO. PART NAME QTy. REMARKS
1 16271ZE2000 GASKET, ELBOW .....cooveirireirciriirienns T, INCLUDES ITEM W/*

2 17210ZE2515 ELEMENT, AIR CLEANER, DUAL 1
3 * 17218ZE2505 FILTER, OUTER 1
5 17231ZH9820 COVER, AIR CLEANER 1
6 17232891000 GROMMET, AIR CLEANER 1
8# 17238ZE2310 COLLAR, AIR CLEANER 2
o# 17239ZE1000 COLLAR B, AIR CLEANER 1

10 17410ZE2020 ELBOW COMP, AIR CLEANER ............... 1o INCLUDES ITEM W/#
12 0037806000 WINGNUT 6MM 1
13 90325044000 WINGNUT, TOOL BOX SETTING 2
14 90009ZE2003 BOLT- WASHER 6 X 22 1
15 9405006000 NUT, FLANGE 6MM 2

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 31



HONDA GX240K1HA2 ENGINE — CAMSHAFT ASSY.
CAMSHAFT ASSY.

PAGE 32 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



CAMSHAFT ASSY.

NO.

O©oO~NOoOOOT PN = —

—_ - . .
ook~ -0

PART NO.

14100ZE2W01
14100ZE2306
14410ZE2013
14431ZE2010
14441ZE2000
14451ZE1013
14568ZE1000
14711ZE2000
14721ZE2000
14751ZE2003
14771ZE2000
14773ZE2000
14781ZE2000
14791ZE2010
90012ZE0010
90206ZE1000

HONDA GX240K1HA2 ENGINE — CAMSHAFT ASSY.

PART NAME

CAMSHAFT ASSY. ...,

CAMSHAFT

ROD PUSH

ARM VALVE ROCKER

LIFTER VALVE

PIVOT ROCKER ARM
SPRING, WEIGHT RETURN
VALVE, IN.

VALVE, EX.

SPRING, VALVE

RETAINER, IN. VALVE SPRING
RETAINER, EX. VALVE SPRING
ROTATOR, VALVE

PLATE, PUSH ROD GUIDE
BOLT, PIVOT 8MM

NUT, PIVOT ADJ.

QTy.

........ 1

DO - a2 =2 NN =

REMARKS
INCLUDES ITEM W/*

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 33



HONDA GX240K1HA2 ENGINE — CARBURETOR ASSY.
CARBURETOR ASSY.

PAGE 34 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



CARBURETOR ASSY.
NO. PARTNO.

1*+  16010ZE2812
2% 16011ZA0931
3* 16013ZA0931
5* 16016ZHWO1
6%+  16024ZE1811
7%+ 16028ZE0005
8* 16028ZE2005
O* 16100ZE2W71
10 16124ZE0005
1% 16166ZE2W70
12 16075GHBB00
13*  16075GHBBO00
14 16211ZE2000
15 16220ZA0702
16 16221ZA0800
17 16223ZA0800
18 16610ZE1000
19%  16953ZE1812
20%  16954ZE1811
21%  16956ZE1811
22%x  16957ZE1812
23x  16967ZE0811
24%  93500030060H
25 9430520122
26%  99101ZH70820
26%  99101ZH70850
26%  99101ZH80880
27%  99204ZE20400
28 16015ZE8005

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 35

HONDA GX240K1HA2 ENGINE — CARBURETOR ASSY.

PART NAME
GASKET SET
VALVE SET, FLOAT
FLOAT SET
SCREW SET
SCREW SET, DRAIN
SCREW SET B
CHOKE SET

CARBURETOR ASSY........c......

SCREW, THROTTLE STOP
NOZZLE, MAIN

COLLAR, SET

O-RING

INSULATOR, CARB.
SPACER COMP, CARB.
GASKET, CARBURETOR
GASKET, INSULATOR

LEVER COMP., CHOKE, STD.

LEVER, VALVE

PLATE, LEVER SETTING
SPRING, VALVE LEVER
GASKET, VALVE

CUP, FUEL STRAINER
SCREW, PAN 3 X 6

PIN, SPRING 2 X 12

JET, MAIN #82, OPTIONAL
JET, MAIN #85, OPTIONAL
JET, MAIN #88

JET SET, PILOT #40

CHAMBER SET, FLOAT ............

QTY. REMARKS

—_ - A A

—_

..... INCLUDES ITEMS W/*

RN G (Y (U U U |\ ST (R (S G U (S U U G (S (S (U (S G QY

... 1..... INCLUDES ITEMS W/+



HONDA GX240K1HA2 ENGINE — CONTROL ASSY.
CONTROL ASSY.

PAGE 36 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



CONTROL ASSY.

10%
11%
12%
14%
15%
16%
19

20

21%
24%
27

PART NO.
16551ZE2000
16555ZE2000
16561ZE2000
16571ZE2000
16570ZE2W00
16571ZE2W00
16574ZE1000
16575ZE2W00
16578ZE1000
16581ZE2W00
16584883300
90013883000
90015ZE5010
90114SA0000
93500050280A
9405006000

HONDA GX240K1HA2 ENGINE — CONTROL ASSY.

PART NAME

ARM, GOVERNOR

ROD, GOVERNOR

SPRING, GOVERNOR
SPRING, THROTTLE RETURN

CONTROL ASSEMBLY ......ocvvvreerernen.

LEVER, CONTROL

SPRING, LEVER

WASHER, CONTROL LEVER
SPACER, CONTROL LEVER
BASE, CONTROL

SPRING, CONTROL ADJUSTING
BOLT, FLANGE (6 X 12) (CT200)
BOLT, GOVERNOR ARM

NUT, SELF- LOCK (6MM)
SCREW, PAN (5 X 28)

NUT, FLANGE

Y.

REMARKS

— 4 L U N /L (-

INCLUDES ITEMS W/*

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 37



CRANKCASE COVER ASSY.

L
=
o
=
Ll
(9|
<
T
2
(=)
<
N
><
o
<t
a
=
o
T

=)
=
(=
3]
=
©
3IF
=
i
oc
|

-
<
)
=
<t
=
o
T
oc
&
|

oc
1T}
=
=
oc
=
oc
o
—
—
o
L
T
o
<g
—
o
o
D
> =
(9]

195) |
<C 0
o ™
[T} Ll
S -
w o
(TN
(9]
<C
(@)
X
=
<C
[am
(@)




HONDA GX240K1HA2 ENGINE — CRANKCASE COVER ASSY.

CRANKCASE COVER ASSY.

NO.  PARTNO. PART NAME QTY.  REMARKS

2 11400ZE2621 COVER ASSY., CRANKCASE .......cccccc.... T INCLUDES ITEMS W/
(H-TYPE) (BALANCER)

3 11381ZE2801 GASKET, CASE COVER 1

4 15600ZGA4003 CAP ASSY., OIL FILLER w...ooooreeerreeeen I INCLUDES ITEMS W/#

5 15600735003 CAP ASSY., OIL FILLER w....coovereoereeeee I INCLUDES ITEMS W/2%

8%  15625ZE1003 GASKET, OIL FILLER CAP 1

9%  15625ZE1003 GASKET, OIL FILLER CAP 1

10 16510ZE2811 GOVERNOR ASSEMBLY (BALANCER) ......1.......... INCLUDES ITEMS W/+

11%+ 16511ZE2000 WEIGHT, GOVERNOR 2

124+ 16512ZE2811 HOLDER, GOVERNOR WEIGHT 1

13%+ 16513ZE2000 PIN, GOVERNOR WEIGHT 2

14%  16531ZE2000 SLIDER, GOVERNOR 1

15% 90473147000 WASHER (6 X 16) 1

16%  90602ZE1000 CLIP, GOVERNOR HOLDER 1

17 90701HC4000 PIN, DOWEL (8 X 12) 2

18% 58176 WASHER, PLAIN (6MM) 1

19 957010803500 BOLT, FLANGE (8 X 35) 7

20% 961006202000 BEARING, RADIAL BALL (6202) 1

21% 961006204000 BEARING, RADIAL BALL (6204) 1

22% 961006206000 BEARING, RADIAL BALL (6206) 1

23% 961006302000 BEARING, RADIAL BALL (6302) 1

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 39



HONDA GX240K1HA2 ENGINE — CRANKSHAFT ASSY.

CRANKSHAFT ASSY.

PAGE 40 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



CRANKSHAFT ASSY.

NO. PARTNO.

3 13320ZE2611

8 13351ZE2010
12% 961006206000

HONDA GX240K1HA2 ENGINE — CRANKSHAFT ASSY.

PART NAME
CRANKSHAFT (L-TYPE)
WEIGHT BALANCER
BEARING, RADIAL BALL

QTy.

REMARKS

(6206)

1

INCLUDES ITEM W/

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 41



HONDA GX240K1HA2 ENGINE — CYLINDER BARREL ASSY.

CYLINDER BARREL ASSY.

PAGE 42 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



HONDA GX240K1HA2 ENGINE — CYLINDER BARREL ASSY.

CYLINDER BARREL ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 12000ZE2834 CYLINDER ASSY., BALANCER + OIL ALERT ...... LI INCLUDES ITEMS W/*
2 156510ZE2043 SWITCH ASSY., OIL LEVEL 1

3 16541ZE2010 SHAFT, GOVERNOR ARM 1

6 90131896650 BOLT, DRAIN PLUG 2

7 90446KE1000 WASHER 8.2 X17X0.8 1

8* 91201890003 OIL SEAL 30X46X8 1

9 91353671003 O-RING 14MM ARAI 1

10 9405010000 NUT FLANGE 10MM 1

1 031112230 WASHER, DRAIN PLUG 12MM 2

12 9425110000 PIN, LOCK 10MM 1

13 957010601200 BOLT, FLANGE 6X12 2

14* 961006202000 BEARING, RADIAL BALL 6202 1

15 90013883000 BOLT, FLANGE 6X12 CT200 1

16 34150ZH7003 ALERT UNIT, OIL 1

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 43




HONDA GX240K1HA2 ENGINE — CYLINDER HEAD ASSY.
CYLINDER HEAD ASSY.

PAGE 44 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)




HONDA GX240K1HA2 ENGINE — CYLINDER HEAD ASSY.

CYLINDER HEAD ASSY.
NO. PARTNO. PART NAME Qry. REMARKS
1 12200ZH9000 CYLINDER HEAD COMP. ......ccvvirrirrireerierircirieneens T INCLUDES ITEMS W/*

2% 12204ZE2306 GUIDE, VALVE, OS, OPTIONAL

3* 12205ZE2305 GUIDE, EX. VALVE, OS, OPTIONAL
4 12216ZE2300 CLIP, VALVE GUIDE

5 12251ZE2800 GASKET, CYLINDER HEAD

6 12310ZE2020 COVER COMP,, HEAD

7 12391ZE2020 GASKET, CYLINDER HEAD COVER
8 14775ZE2010 SEAT, VALVE SPRING

10 90014ZE2000 BOLT, HEAD COVER

11 90042ZE2000 BOLT, STUD 8X123

12 92900080320E BOLT, STUD 8X47

13 90441ZE2010 WASHER COMP,, HEAD COVER

14 9430112200 PIN A, DOWEL 12X20

15 950051100130M  BULK HOSE, VACUUM 11X1000, 11X100
16 957011008000 BOLT, FLANGE 10X80

17 9807956846 SPARK PLUG, BPR6ES, NGK

17 9807956855 SPARK PLUG, W20EPR-U, DENSO

[ N S G N\, I S N I ) J e e O A e T e G Y

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 45



HONDA GX240K1HA2 ENGINE — FAN COVER ASSY.
FAN COVER ASSY.

PAGE 46 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



HONDA GX240K1HA2 ENGINE — FAN COVER ASSY.

FAN COVER ASSY.

NO. PARTNO. PART NAME Q
1 16731ZE2003 CLIP, TUBE

2 19610ZE2010ZC  COVER COMP, FAN *NH1* BLACK

3 19631ZE2D00 SHROUD

4 32197ZH8003 SUB-HARNESS
5
7
9

Y. REMARKS

36100ZE1015 SWITCH ASSY., ENGINE STOP
90013883000 BOLT, FLANGE 6X12, CT200
90684ZA0601 CLIP, WIRE HARNESS

—_ O — = =]

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 47



HONDA GX240K1HA2 ENGINE — FLYWHEEL ASSY.
FLYWHEEL ASSY.

%3

PAGE 48 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



HONDA GX240K1HA2 ENGINE — FLYWHEEL ASSY.

FLYWHEEL ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 19511ZE2000 FAN, COOLING 1

2 28450ZE2W11 PULLEY COMP, STARTER, SCREEN GRID 1

4 31100ZE2010 FLYWHEEL COMP. 1

7 90201ZE3V00 NUT, SPECIAL 16MM 1

8 90741ZE2000 KEY, SPECIAL WOODRUFF 25X18 1

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 49



HONDA GX240K1HA2 ENGINE — MUFFLER ASSY.
MUFFLER ASSY.

PAGE 50 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



HONDA GX240K1HA2 ENGINE — MUFFLER ASSY.

MUFFLER ASSY.

NO.  PARTNO. PART NAME QTY.  REMARKS
1 18310ZE2W00 MUFFLER 1
2 18320ZE2W0f PROTECTOR, MUFFLER 1
3 18323ZE2W00 PROTECTOR, EX. PIPE 1
4 18330ZE2W00 PIPE, EX. 1
5  18331ZE2810 CAP, MUFFLER 1
6  18333ZK6Y00 GASKET, EX. PIPE 1
7 18355ZE2010 ARRESTER, SPARK 1
8  18381ZE2W10 GASKET, MUFFLER (ARRESTER) 1
9 18381ZE2800 GASKET, MUFFLER 1
10 90013883000 BOLT, FLANGE (6 X 12) (CT200) 1
11 90050ZE1000 SCREW, TAPPING (5 X 8) 6
12 90055ZE1000 SCREW, TAPPING (4 X 6) 3
13 90050ZE1000 SCREW, TAPPING (5 X 8) (OPTIONAL) 1
14 9405008000 NUT, FLANGE (8MM) 5

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 51



HONDA GX240K1HA2 ENGINE — FUEL TANK ASSY.
FUEL TANK ASSY.

PAGE 52 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



HONDA GX240K1HA2 ENGINE — FUEL TANK ASSY.

FUEL TANK ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 16854ZH8000 RUBBER SUPPORTER 107MM 1

2 16955ZE1000 JOINT, FUEL TANK 1

3 17510ZE2010ZD  TANK COMP,, FUEL *NH1*, BLACK

5 17620ZH7023 CAP COMP,, FUEL FILLER ..o
6* 17631ZH7003 GASKET, FUEL FILLER CAP

8 17672ZE2W01 FILTER, FUEL

11 91353671003 O-RING 14MM, ARAI

.......... INCLUDES ITEMS W/*

12 9405008000 NUT, FLANGE 8MM
13 950014500360M  BULK HOSE, FUEL 4.5X3000, 4.5X222
14 9500202080 CLIP, TUBE, B8

PO =N = =

15 957010802500 BOLT, FLANGE 8X25

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 53



HONDA GX240K1HA2ENGINE — IGNITION ASSY.
IGNITION COIL ASSY.

PAGE 54 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



HONDA GX240K1HA2ENGINE — IGNITION ASSY.

IGNITION COIL ASSY.

NO. PARTNO. PART NAME Qry. REMARKS
1 30500ZF6W02 COIL ASSY., IGNITION 1

2 30700ZE1013 CAP ASSY., NOISE SUPPRESSOR 1

6 31512ZE2000 GROMMET, WIRE 1

8 36101ZE1010 WIRE, STOP SWITCH 370MM 1

" 90015883000 BOLT, FLANGE 6X28 2

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 55



HONDA GX240K1HA2 ENGINE — PISTON ASSY.

PISTON ASSY.

PAGE 56 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



HONDA GX240K1HA2 ENGINE — PISTON ASSY.

PISTON ASSY.
NO. PARTNO. PART NAME Qry. REMARKS

T
1 13010ZE2013 RING SET, PISTON, STD. 1
1 13011ZE2013 RING SET, PISTON, OS 0.25, OPTIONAL 1
1 13012ZE2013 RING SET, PISTON, OS 0.50, OPTIONAL 1
1 13013ZE2013 RING SET, PISTON, 0.75, OPTIONAL 1
2 13101ZE2W00 PISTON, STANDARD 1
2 13102ZE2W00 PISTON, OS 0.25, OPTIONAL 1
2 13103ZE2W00 PISTON, OS 0.50, OPTIONAL 1
2 13104ZE2W00 PISTON, 0.75, OPTIONAL 1
3 13111ZE2000 PIN, PISTON 1
4 13200ZE2000 ROD ASSY., CONNECTING STANDARD ................ T INCLUDES ITEMS W/*
4 13200ZE2305 ROD ASSY., CONNECTING, US 0.25, OPT. 1
5* 90001ZE8000 BOLT, CONNECTING ROD 2
6 90551ZE1000 CLIP, PISTON PIN 18MM 2

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 57



HONDA GX240K1HA2 ENGINE — RECOIL STARTER ASSY.
RECOIL STARTER ASSY.

PAGE 58 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



HONDA GX240K1HA2 ENGINE — RECOIL STARTER ASSY.

RECOIL STARTER ASSY.

NO. PARTNO. PART NAME QTY. REMARKS
1 28400ZE2W01ZB STARTER ASSY., RECOIL *NH1*, BLK ............... T INCLUDES ITEMS W/*
2% 28410ZE2W01ZB CASE COMP, RECOIL STARTER *NH1*, BLK 1

3* 28421ZE2W01 PULLEY, RECOIL STARTER 1

4x 284227E2W01 RATCHET, STARTER 2

5* 28441ZE2W01 SPRING, FRICTION 1

6* 284427E2W01 SPRING, STARTER RETURN 1

7% 28443ZE2W01 SPRING RATCHET 2

8* 28444ZE2W01 RETAINER, SPRING 1

10 28461ZE2W02 GRIP, STARTER 1

11*  28462ZE2W11 ROPE, RECOIL STARTER 1

13*  90004ZE2W01 SCREW, CENTER 1

14 90008ZE2003 BOLT, FLANGE 6X10 3

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 59



GEAR REDUCTION ASSY.

L
=
o
=
L
(9|
<T
T
N
(=]
el
N
><
(O
<<
o
=
o
T

©
=
=
)
=2
©
b4
=
w
oc
|
-
<
)
=
<t
=
o
T
=
o
|
oc
1]
=
=
=
T
oc
o
—
—
o
Ll
T
o
<g
|
o
o
P
=
) =
> |
7 o
nA\nu ©
Ll
= S
5 K
= o
O
)
[m]
LU
[am
[am
<C
L
()




GEAR REDUCTION ASSY.
NO. PARTNO.

1 11500ZE2620
2 11521ZE2800
3 22103ZE2620
4 23220ZE2621
5 23710ZE2621
6 90401ZE2620
7 90402ZE2620
8 90473842000
9 90745ZE2600
10x 91201890003
A 9430108140
12 957010802500
13 957010804000
14%x 961006206000
15% 961006302000

PART NAME

COVER ASSY, REDUCTION CASE

GASKET, CHAIN CASE COVER
GEAR, PRIMARY DRIVE (17T)
COUNTERSHAFT

SHAFT, PT.O. (H- TYPE)

SHIM A (OPTIONAL)

SHIM B (OPTIONAL)

WASHER (8MM)

KEY (6.3 X 6.3 X 43)

OIL SEAL (30 X 46 X 8)

PIN A, DOWEL (8 X 14)

BOLT, FLANGE (8 X 25)

BOLT, FLANGE (8 X 40)
BEARING, RADIAL BALL (6206)
BEARING, RADIAL BALL (6302)

QTy.

HONDA GX240K1HA2 ENGINE — GEAR REDUCTION ASSY.

REMARKS

> =

INCLUDES ITEMS W/*

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 61



HONDA GX240K1HA2 ENGINE — LABEL ASSY.
LABEL ASSY.

PAGE 62 — WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08)



HONDA GX240K1HA2 ENGINE — LABEL ASSY.

LABELS ASSY.

NO. PARTNO. PART NAME QTYy. REMARKS
1 87521ZE2W01 EMBLEM, INTERNAL

2 87522ZE1810 MARK, CAUTION, EXTERNAL
3 87522ZH9000 LABEL, CAUTION

5 87528ZE2810 MARK, CHOKE, EXTERNAL
15 87586ZH7W00 LABEL, FUEL CAUTION

16 87532ZH8810 MARK, OIL ALERT

—_— ot ok ok ek

WM-90 PLASTER/MORTAR MIXER — PARTS MANUAL — REV. #6 (03/04/08) — PAGE 63



